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VERIFICATION OF EMC COMPLIANCE

Verification No.:

GZEM1905012927HSV

Applicant: ZHUHAI KELITONG ELECTRONIC CO., LTD.

Address of Applicant: No.8 Hong Wan Road, HongWan Industry Zone, Xiangzhou
District, Zhuhai City, Guangdong China 519060

Manufacturer: The same as Applicant

Address of Manufacturer: The same as Applicant

Factory:
Address of Factory:

Product Description:

Model No:

The same as Applicant
The same as Applicant
Electric Wine Opener

KP3-371801X-4 (X=A-l)

Sufficient samples of the product have been tested and found to be in conformity with

Test Standards:

As shown in the

EN 55014-1:2017
EN 61000-3-2:2014
EN 61000-3-3:2013
EN 55014-2:2015

Test Report Number(s): GZEM190501292701

This verification of EMC Compliance has been granted to the applicant based on the results of the tests, performed by laboratory of
SGS-CSTC Standards Technical Services Co., Ltd. on the sample of the above-mentioned product in accordance with the provisions of the
relevant specific standards under Directive 2014/30/EU.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EU Declaration of
Conformity and compliance with all relevant EU Directives.

Kobe Jian
Lab Manager

Date: 2019-06-05
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TEST REPORT
Application No.: GZEM1905012927HS
Applicant: ZHUHAI KELITONG ELECTRONIC CO., LTD.
Address of Applicant: No.8 Hong Wan Road, HongWan Industry Zone, Xiangzhou District, Zhuhai
City, Guangdong China 519060
Manufacturer: The same as Applicant
Address of Manufacturer: The same as Applicant
Factory: The same as Applicant
Address of Factory: The same as Applicant
Equipment Under Test (EUT):
EUT Name: Electric Wine Opener
Model No.: KP3-371801X-4 (X=A-) =
o Please refer to section 2 of this report which indicates which model was
actually tested and which were electrically identical.
Standard(s) : EN 55014-1:2017

EN 61000-3-2:2014
EN 61000-3-3:2013
EN 55014-2:2015

Date of Receipt: 2019-05-21

Date of Test: 2019-05-20 to 2019-05-29
Date of Issue: 2019-06-05

Test Result: Pass*

* In the configuration tested, the EUT complied with the standards specified above.

The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EU Declaration of
Conformity and compliance with all relevant EU Directives.

Kobe Jian

Lab Manager
The manufacturer should ensure that all products in series production are in conformity with the product sample detailed in this report.
If the product in this report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new
system complies with all relevant standards. Any mention of SGS International Electrical Approvals or testing done by SGS International
Electrical Approvals in connection with, distribution or use of the product described in this report must be approved by SGS International
Electrical Approvals in writing.
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(150kHz-230MHz)

80%,1kHz Amp. Mod.

Page: 3 of 56
2 Test Summary
Emission Part
Item Standard Method Requirement Result
Conducted
Emissions at Mains
Terminals EN 55014-1:2017 CISPR 16-2-1 N/A Pass
(150kHz-30MHz)
Radiated Emissions .
(30MHz-1GHz) EN 55014-1:2017 CISPR 16-2-3 N/A Pass
Harmonic Current | £ 61000.3-2:2014 | EN 61000-3-2:2014 Class A Pass
Emission
i Clause 5 of
Voltage Fluctuations | e\ 61000.3-3:2013 | EN 61000-3-3:2013 Pass
and Flicker EN 61000-3-3
N/A: Not applicable
Immunity Part
Item Standard Method Requirement Result
Electrostafi 4kV Contact
[;‘S’Crﬁ;ge'c EN 55014-2:2015 | EN 61000-4-2:2009 Discharge Pass
8kV Air Discharge
Radiated Immunity . EN 61000-4-3:2006 3V/m, 80%, 1kHz
80MHz-1GHz EN55014-2:2015 | | A1:2008+A2:2010 Amp. Mod. Pass
p
Electrical F kv
ectrical Fast
Transients/Burstat | EN 55014-2:2015 | EN 61000-4-4:2012 5/50ns Tr/Td Pass
Power Port Sk?z Repetition
requency
1.2/50us Tr/Td
Surge at Power Port EN 55014-2:2015 EN 61000-4-5:2014 1KV Line to Line Pass
For 50Hz:
0 % UT for 0.5 cycles
40 % UT for 10 cycles
. 70 % UT for 25 cycles
Vﬂ':\?greruz'tﬁ’jnasnd EN 55014-2:2015 | EN 61000-4-11:2004 For 60Hz: Pass
0 % UT for 0.5 cycles
40 % UT for 12 cycles
70 % UT for 30 cycles
UT is Supply Voltage
Conducted Immunity 3vrms (emf)
at Power Port EN 55014-2:2015 EN 61000-4-6:2014 : Pass
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o Declaration of EUT Family Grouping:
Model No.: KP3-371801X-4 (X=A-I)

According to the declaration from the applicant, the electrical circuit design, layout, components used
and internal wiring were identical for all models, with only difference on the button shape and outer
color.

Therefore only one model KP3-371801A-4 was tested in this report.
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4 General Information

4.1 Details of E.U.T.
Power Supply: AC\DC Adapter:
Model: YH-S093V0501000U
Input: AC 100-240V 50/60Hz 0.2A
Output: DC 5V, 1000mA
Battery Operation(B/O): DC 3.7 V Build-in battery

Test Voltage: AC 120V 60Hz and AC 230V 50Hz
DC 3.7V battery
Cable: 2 Pins, AC input

2 wires x about 1.0m unscreened DC output cable.
(The AC\DC adapter output cable to EUT).

4.2 Description of Support Units
The EUT has been tested as an independent unit.

4.3 Measurement Uncertainty

No. Item Measurement Uncertainty
1 Conducted Disturbance Voltage at +3.63dB (9kHz to 150kHz)
Mains Terminals +3.22dB (150kHz to 30MHz)
2 Disturbance Power +3.78dB
) o +5.0dB (30MHz-1GHz)
3 Radiated Emissions
+5.0dB (1GHz-6GHz)
4 Radiated Immunity +2.18dB(80MHz-3GHZz)
5 Conducted Immunity +3.5dB(150kHz-230MHZz)
6 Electrostatic Discharge +6 %
7 EFT (Electrical Fast Transients) +4 %
8 Surge Immunity +6%
9 Voltage Dips and Interruptions +4 %
10 CISPR 20 Immunity +1.5dB
11 Temperature +0.4°C
12 Humidity +1.3%
13 DC power +0.5%
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4.4 Test Location

SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM190501292701
Page: 8 of 56

All tests were performed at:

SGS-CSTC Standards Technical Services Co., Ltd., Guangzhou Branch EMC Laboratory,

198 Kezhu Road, Scientech Park, Guangzhou Economic & Technology Development District,
Guangzhou, China 510663

Tel: +86 20 82155555

Fax: +86 20 82075059

No tests were sub-contracted.
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I SGS-CSTC Standards Technical Services Co., Ltd.
_Sﬁ& Guangzhou Branch

Report No.: GZEM190501292701
Page: 9 of 56

4.5 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
O®NVLAP (Lab Code: 200611-0)

SGS-CSTC Standards Technical Services Co., Ltd., Guangzhou EMC Laboratory is accredited by the
National Voluntary Laboratory Accreditation Program (NVLAP/NIST). NVLAP Code: 200611-0.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP, NIST, or any
agency of the Federal Government.

® ACMA

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory can also perform testing for the
Australian C-Tick mark as a result of our NVLAP accreditation.

® SGS UK(Certificate No.: 32), SGS-TUV SAARLAND and SGS-FIMKO

Have approved SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory as a supplier of
EMC TESTING SERVICES and SAFETY TESTING SERVICES.

® CNAS (Lab Code: L0167)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been assessed and in
compliance with CNAS-CL01:2006 accreditation criteria for testing laboratories (identical to

ISO/IEC 17025:2005 General Requirements) for the Competence of Testing Laboratories.
® FCC Recognized 2.948 Listed Test Firm(Registration No.: 282399)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Registration 282399, May 31, 2002.

® FCC Recognized Accredited Test Firm(Registration No.: 486818)

SGS-CSTC Standards Technical Services Co., Ltd., EMC Laboratory has been accredited and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Designation Number: CN5016, Test Firm Registration Number:
486818, Jul 13, 2017.

® Industry Canada (Registration No.: 4620B, CAB identifier: CN0052)

SGS-CSTC Standards Technical Services Co., Ltd., has been registered by Innovation Science and
Economic Development Canada for Wireless Device Testing laboratories to test to Canadian radio
equipment requirements. Registration No. 4620B, CAB identifier: CN0052.

®\/CCI (Registration No.: R-12460, C-12584, G-10449 and T-11179)

The 10m Semi-anechoic chamber and Shielded Room of SGS-CSTC Standards Technical Services
Co., Ltd. have been registered in accordance with the Regulations for Voluntary Control Measures with
Registration No.: R-12460, C-12584, G-10449 and T-11179 respectively.

®CBTL (Lab Code: TL129)

SGS-CSTC Standards Technical Services Co., Ltd., E&E Laboratory has been assessed and fully
comply with the requirements of ISO/IEC 17025:2005, the Basic Rules, IECEE 01 and Rules of
procedure IECEE 02, and the relevant IECEE CB-Scheme Operational documents.
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4.7

4.8

SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM190501292701

Page: 10 of 56
4.6 Deviation from Standards
None.
Abnormalities from Standard Conditions
None
Monitoring of EUT for All Immunity Test
Visual: Motor running and LED lighting of the EUT
Audio: N/A
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SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM190501292701

Page: 11 of 56
5 Equipment List
Conducted Emissions at Mains Terminals (150kHz-30MHz)
Equipment Manufacturer Model No Inv?\lnotory Cal Date |Cal Due Date

Shielding Room Zhong Yu omX SMX | EMC0306 N/A N/A
Two-Line V-Netwok R&S ENV216 EMCO0118 | 2019-01-11 | 2020-01-10
LISN R&S ENV216 EMC2135 | 2018-09-21 | 2019-09-20
EMI Test Receiver Rohde & Schwarz ESCS30 EMCO0506 | 2018-11-19 | 2019-11-18
Coaxial Cable HangTianXing 2m EMCO0107 | 2017-07-23 | 2019-07-22
Voltage Probe SGS N/A EMCO0106 | 2018-04-04 | 2020-04-03
Conical Metal Housing SGS-EMC N/A EMCO0167 | 2018-04-19 | 2020-04-18

Test Software E3c Audix Ver. 5.4.1221b | GZE100-62 N/A N/A
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SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM190501292701
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Radiated Emissions (30MHz-1GHz)
Equipment Manufacturer Model No Inv?\ln;ory Cal Date |Cal Due Date
EMI Test Receiver Rohde & Schwarz ESIB26 EMCO0522 | 2019-01-20 | 2020-01-19
EMI Test Receiver Rohde & Schwarz ESCI EMCO0056 | 2019-01-20 | 2020-01-19
Chamber cable HangTianXing N/A EMCO0542 | 2017-06-30 | 2019-06-30
Trilog Broadband SCHWARZBECKME
Antenna 30MHz-1GHz | SS-ELEKTRONIK VULB 9160 EMC2025 | 2016-09-08 | 2019-09-07
Trilog Broadband SCHWARZBECKME
Antenna 30MHz-1GHz | SS-ELEKTRONIK VULB 9168 | SEM003-18 | 2016-06-29 | 2019-06-28
Bi-log Type Antenna Schaffner -Chase CBL6112B EMCO0524 | 2016-09-08 | 2019-09-07
Bi-log Type Antenna Schaffner -Chase CBL6143 EMCO0519 | 2017-05-04 | 2020-05-03
Horn Antenna 1GHz- SCHWARZBECK
18GHz MESS-ELEKTRONIK BBHA 9120D | EMC2026 | 2016-09-09 | 2019-09-08
1GHz-26.5 GHz Pre- Agilent 84498 EMCO521 | 2019-01-11 | 2020-01-10
Amplifier
Amplifier HP 8447F EMC2065 | 2019-05-29 | 2020-05-28
Pre-Amplifier MH648A | ANRITSU CORP MHG648A EMC2086 | 2018-11-19 | 2019-11-18
Active Loop Antenna EMCO 6502 EMC0523 | 2018-03-05 | 2020-03-04
High Pass
Filter(915MHz) FSY MICROWAVE | HM1465-9SS | EMC2079 | 2019-01-11 | 2020-01-10
2.4GHz Filter Micro-Tronics BRM 50702 EMC2069 | 2019-01-11 | 2020-01-10
10m Semi-Anechoic ETS N/A EMCO0530 | 2017-06-18 | 2019-06-18
Chamber
966 Anechoic Chamber C.RT 9m x 6m x 6m | EMC2142 | 2017-12-19 | 2019-12-18
MXE EMI Receiver Keysight N9038A EMC2139 | 2018-11-19 | 2019-11-18
EXA Signal Analyzer Keysight N9010A EMC2138 | 2018-11-19 | 2019-11-18
Test Software E3 Audix Ver.6.120110a | GZE100-61 N/A N/A
Voltage Fluctuations and Flicker
Equipment Manufacturer Model No Invcle\lnotory Cal Date |Cal Due Date
AC Power Source California 50001iX EMC0608 | 2019-04-01 | 2020-03-31
Power Analyzer California PACS EMCO0607 | 2019-04-01 | 2020-03-31
Test Software CTS4 California Ver 4.14.0 GZE100-66 N/A N/A
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SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

_SGS

Report No.: GZEM190501292701
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Electrostatic Discharge
Equipment Manufacturer Model No Ian\ln;ory Cal Date |Cal Due Date
ESD Simulator TESEQ AG NSG 435 EMC2071 | 2019-03-07 | 2020-03-06
ESD Ground Plane SGS 3m x 3m EMC0804 N/A N/A

Shanghai

Temperature & Humidity| _Meteorological 731-2B EMCO0078 | 2018-07-05 | 2019-07-04

Instrument Factory

Co., Ltd.

Radiated Immunity (80MHz-1GHz)

Equipment Manufacturer Model No Inv?\ln(;[ory Cal Date |Cal Due Date
Compact 3m Semi- |~y 07h6u ZhongYu N/A EMCO0525 | 2016-12-04 | 2019-12-03
Anechoic Chamber

Laser Probe Interface RF M|crowaye FI17000 EMC2089 N/A N/A
Instrumentation
Open Sw'tﬂ‘nﬁ”d Control R&S OSP130 | EMC2090 N/A N/A
Broadband
Amplifier(80MHz~1GHz/ R&S BBA150 EMC2091 | 2019-01-11 | 2020-01-10
250W)

Broadband

Amplifier(800MHz~3GHz R&S BBA150 EMC2092 | 2019-01-11 | 2020-01-10
/110W)
Signal Generator R&S SMB100A EMC2093 | 2019-01-11 | 2020-01-10

Laser Probe RF Microwave FL7006 EMC2094 | 2019-02-25 | 2020-02-24

Instrumentation
NRP'Zglﬁgﬂ"er‘ansor R&S NPR-Z91 | EMC2095 |2019-01-11 | 2020-01-10
NRP'2916FG’?_|"‘;erse”s°r R&S NPR-Z91 | EMC2096 |2019-01-11 | 2020-01-10
High-Gain Log- R&S HLO46E EMC2097 | 2019-02-15 | 2022-02-14
preiodicAntenna
Stackegel;%%?(r;thmm— SCHWARZBECK
MESS - STLP 9149 SEMO003-21 | 2018-09-18 | 2021-09-17
BroadbandAntenna(0.7~ ELEKTRONIK
9GHz)/300W
Broadband Amplifier
(2.5~6GHZ/30W) R&S BBA150 EMC2105 | 2018-10-18 | 2019-10-17
RI Cable R&S 7m EMC2098 | 2019-05-24 | 2020-05-23
Oscilloscope Tektronix TDS3052C EMC2055 | 2019-01-07 | 2020-01-08
Monitor System Mitsubish Corp. M-0552AB EMC0909 N/A N/A
Test Software EMC32 Rohde & Schwarz Ver. 9.26.00 | GZE100-63 N/A N/A
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SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM190501292701
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Electrical Fast Transients/Burst at Power Port
Equipment Manufacturer Model No Ian\lnotory Cal Date |Cal Due Date
EMC Immunity Test NSG
y TESEQ AG 3060CDN30611f EMC2072 | 2019-01-11 | 2020-01-10
System
NA 6
Oscilloscope Tektronix TDS3052C EMC2055 | 2019-01-11 | 2020-01-10
Test Software WIN 3000 TESEQ AG Ver 1.3.2 GZE100-68 N/A N/A
Surge at Power Port
Equipment Manufacturer Model No Invcle\lnotory Cal Date |Cal Due Date
Modular Impulse Surge | £\~ pARTNER | MIGOBO3EN | EMC2059 | 2019-01-11 | 2020-01-10
Generator
EMC Immunity Test NSG
y TESEQ AG 3060CDN30611f EMC2072 | 2019-01-11 | 2020-01-10
System
NA 6
Oscilloscope Tektronix TDS3052C EMC2055 | 2019-01-11 | 2020-01-10
Test Software WIN 3000 TESEQ AG Ver 1.3.2 GZE100-68 N/A N/A
Voltage Dips and Interruptions
Equipment Manufacturer Model No Inv?\lnotory Cal Date |Cal Due Date
EMC Immunity Test NSG
y TESEQ AG 3060CDN30611| EMC2072 | 2019-01-11 | 2020-01-10
System
NA 6
Oscilloscope Tektronix TDS3052C EMC2055 | 2019-01-11 | 2020-01-10
Test Software WIN 3000 TESEQ AG Ver 1.3.2 GZE100-68 N/A N/A
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SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM190501292701
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Conducted Immunity at Power Port (150kHz-230MHz)
Equipment Manufacturer Model No Ian\lnotory Cal Date |Cal Due Date
Test System Of ClI TESEQ AG NSG 4070B-80| EMC2115 | 2018-07-04 | 2019-07-04
Test Software
NSG4070_Ctrll TESEQ AG Ver.1.3.0.1 GZE100-72 N/A N/A
CDN S502A TESEQ AG CDN S502A EMC2113 | 2017-06-19 | 2020-06-18
CDN STO8A TESEQ AG CDN STO08A EMC2112 | 2017-07-03 | 2020-07-02
CDN USB3.0 TESEQ AG CDN USB3.0 | EMC2114 | 2017-06-19 | 2020-06-18
Dual Directional coupler Werlatone Inc. C1795 EMC1105 | 2019-05-29 | 2020-05-28
Oscilloscope Tektronix TDS3052C EMC2055 | 2019-01-11 | 2020-01-10
CDN Elektronik- L-801:M2/M3 | EMC2048 | 2018-08-13 | 2020-08-13
Feinmechanik
CDN M2 Schaffner Chase CDN-M2-16 EMC1107 | 2017-10-26 | 2020-10-25
Current Probe Schaffner Chase CIP9136 EMC1116 | 2017-10-26 | 2020-10-25
Current Probe Schaffner Chase CSP8445 EMC1117 | 2017-10-26 | 2020-10-25
General used equipment
Equipment Manufacturer Model No Inv?\ln(;[ory Cal Date |Cal Due Date
DMM Fluke 73 EMCO0006 | 2018-07-20 | 2019-07-19
DMM Fluke 73 EMCO0007 | 2018-07-19 | 2019-07-18
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6 Emission Test Results

6.1 Conducted Emissions at Mains Terminals (150kHz-30MHz)

Test Requirement: EN 55014-1:2017

Test Method: CISPR 16-2-1

Frequency Range: 150kHz to 30MHz

Limit:

0.15M-0.5MHz 66dB(uV)-56dB(uV) quasi-peak, 59dB(uV)-46dB(uV) average
0.5M-5MHz 56dB(uV) quasi-peak, 46dB(uV) average

5M-30MHz 60dB(uV) quasi-peak, 50dB(pV) average

Detector: Peak for pre-scan (9kHz resolution bandwidth) 0.15M to 30MHz

6.1.1 E.U.T. Operation
Operating Environment:

Temperature: 23 °C Humidity: 52 % RH Atmospheric Pressure: 1020  mbar
Test mode a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC
adapter.

6.1.2 Test Setup Diagram

Shielding Room

Test Receiver

Ground Reference Plane
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6.1.3 Measurement Data

An initial pre-scan was performed with peak detector. Quasi-Peak or Average measurement were
performed at the frequencies with maximized peak emission were detected.

Measured Level =

Read level + Cable Loss + LISN Factor

Mode:a; Line:Live Line
Level (dBuV)

80

\ EN55014-1 QP

EN55014.1 AV

0.15 7 -
Pol :LIVE
Ho S120v

Hode| :
read
Freauency level
Hz dBuy
0,186 40,44
0,16 26,40
0,23 36,56
0.23 21,368
0,45 35,87
0,45 25,86
0.48 32,11
0.48 22,28
0,60 27.41
0.80 17,60
1.78 28,56
1.78 21,84

LM%

‘Qx

rl" Yo

ms:w & Testing Services A."

»“:,g.x‘v\.w . AP

5 1 2 5 10 20 30
Frequency (MHz)
Cable LISN Measured Limit Over
Loss Factor level Line limit Remark
db dB dBuy dBuy dB

0,10 9,66 50,20 65,38 -15,18 QP
0,10 9,66 35,16 58,20 -23,04 AVERAGE
0,10 9,67 46,32 62,61 -16,30 QP
0,10 9,87 31,18 54,58 -23,47 AVERAGE
0,10 9,67 45,14 56,86 ~11,71 QP
0,10 9,67 35,63 47,10  ~11,47 AVERAGE
0,10 9.67 41,88 56,27 ~-14.,40 QP
0,10 9.67 32,02 46,36 ~14.34 AVERAGE
0,10 9,868 37,19 56,00 -18,81 QP
0,10 9,668 27.38 46,00 -18,62 AVERAGE
0,10 9.69 39,35 56,00 -16,85 0P
0,10 9,69 31,63 46,00 -14,37 AVERAGE
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Mode:a; Line:Live Line

Level (dBuV)

80

EN55014-1 QP

EN55014-1 AV

@ A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Pol :LIVE
No 1230V
Mode| .

read Cable LISN Measured Limit  Over
Freauency level Loss Factor level Line limit Remark
Hz gguv  dB  d8  dBuY dBuY db
0,186 33,50 0,10 9,66 43,26 65,34 -22,08 (P

0.18 19,21 0,10 9,66 28,97 58,14 -29,17 AVERAGE
0.20 31,72 0,10 9,66 41,48 63,76 -22,28 0P
0.20 16,95 0,10 9,66 26,71 56,08 -29,37 AVERAGE
0,59 26,68 0,10 9,66 36,44 58,12 -21,68 QP
0.39 16,30 0,10 9,86 26,06 48,76 ~-22,70 AVERAGE
0,48 36,23 0,10 9,87 45,00 56,76 ~11,76 QP
0.45 26,26 0,10 9,87 35,02 46,98 -11,97 AVERAGE
0,862 28,96 0,10 8,668 38,74 56,00 -17.,26 QP
0.8z 20,66 0,10 9,68 30,44 46,00 -15,56 AVERAGE
1.40 27,08 0,10 9,68 36,87 56,00 -19,13 0P
1.40 18,25 0,10 9,68 28,03 46,00 -17,97 AVERAGE
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Mode:a; Line:Neutral Line

Level (dBu
80 (dBuV)
EN55014-1 QP
EN55014-1 AV
" ’ﬂ |
' I ‘ |
J I | 4 | |
1 I | i ] lInJ | sl
10 ' ‘ \
0
A5 2 S5 1 2 5 10 20 30
Frequency (MHz)
Pol *NEUTRAL
No S120v
Mode| :

read Cable LISN Measured Limit Over
Freauency level Loss Factor level Line limit Remark
Hz dgéuy  db g8  dBuY dBuY dB
37,84 0,10 959 4753 6538 -17,85 0P

0,186

0.18 22,556 0,10 959 3224 58,20 -25,96 AVERAGE
0.19 36,27 0,10 9,60 44,97 63,88 -18,92 0P

0,19 19,68 0,10 9,60 29,38 56,26 -26,87 AVERAGE
0.23 33,96 0,10 9,89 43,65 62,52 18,87 Qp

0.23 18,08 0,10 9,59 27,72 54,48 ~-26,76 AVERAGE
0.48 80.21 0,10 9,80 39,91 56,76 ~16,86 QP
0.45 19,56 0,10 89,80 29,25 46,98 -17,74 AVERAGE
0.7 23,52 0,10 8,61 33,28 56,00 -22,78 QP

0.7 13,18 0,10 9,61 22,89 46,00 -23,12 AVERAGE
1.69 21,34 0,10 9,61 31,05 56,00 -24,95 0P

1,69 12,31 0,10 9,61 22,02 46,00 -23,98 AVERAGE
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Mode:a; Line:Neutral Line

80 Level (dBuV)

EN55014-1 QP

\ I
' ' lsilsl= ] EN55014.1 AV

4o IlHLN § 1
‘ ; I3
! MK 4 l
| |
| 14 " i “ : | 1" |
16 } ' |

0

A5 2 5 1 2 5 10 20 30

Frequency (MHz)

Pol CNEUTRAL
No 1230V
Mode| :

read Cable LISN Measured Limit  Over
Freauency level Loss Factor level Line limit Remark
Hz dgéuv  dB  d8  dBuY dBuY db
0,186 356,79 0,10 959 45453 65,30 -19.81 QP

0.18 20,51 0,10 9,59 30,20 58,08 -27,88 AVERAGE
0.20 33,68 0,10 9,60 43,38 63,80 -20.42 0P

0.20 18,17 0,10 9,80 27,87 56,14 -28,27 AVERAGE
0,24 30,22 0,10 9,59 39,91 61,96 -22,04 QP
0.24 14,19 0,10 9,59 23,88 653,74 -28,86 AVERAGE
0,48 380,01 0,10 9,80 39,71 56,76 ~17,05 QP
0.45 19,80 0,10 9,80 29,50 46,99 -17,49 AVERAGE
0,78 23,66 0,10 8,61 33,37 56,00 -22,83 QP
0.78 14,22 0,10 9,61 23,93 46,00 -22,07 AVERAGE
2,80 20,10 0,16 9,62 29,88 56,00 -26,12 0P
2,580 10,62 0,16 9,62 20,30 46,00 -25,70 AVERAGE
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6.2 Radiated Emissions (30MHz-1GHz)
Test Requirement: EN 55014-1:2017
Test Method: CISPR 16-2-3
Frequency Range: 30MHz to 1GHz
Measurement Distance:  10m
Limit:
30MHz-230MHz 30 dB(pV/m) quasi-peak
230MHz-1GHz 37 dB(pV/m) quasi-peak
Detector: Peak for pre-scan (120kHz resolution bandwidth) 30M to 1000MHz
6.2.1 E.U.T. Operation
Operating Environment:
Temperature: 23 °C Humidity: 54 % RH Atmospheric Pressure: 1020  mbar
Pretest these a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC

modes to find adapter.

the worst case:  p: Test the EUT in Motor running(veering) mode with LED lighting, supply power by
the DC battery.

c: Test the EUT in Motor running(inversion) mode with LED lighting, supply power
by the DC battery.

The worst case a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC
for final test: adapter.

b: Test the EUT in Motor running(veering) mode with LED lighting, supply power by
the DC battery.

6.2.2 Test Setup Diagram

Antenna Tower

AE— EUT

Test Receiver

Unlm otherwise agreod in writing, this document is Issued by the Company subject to its General C lons of Service printed

quest or accessidle at http://www sgs com/en/Terms-and-Conditions. anx and, to' i format d
subject to Terms end C jons for El WWW 305 C0 % m W
Attention is drawn o the li of liab# cion Issues d d oro older of this document is
advised that Information contained hereon roMcu the Companrs nndlnga at the time o' m intarvantion onl nnd within the limits of

Cllonl s Instructions, if ary. The C y's sale P is 10 its Client and this documonl does nol exonerate parties 10 &
from g all thair nghll and undar the document cannat be reproduced

: N smp( in full, without prior written approval of the Company, Any unauthorized altaration, hvgﬂy or falsification of the contant or
P eEME T 4 appearance of this document is unianful and offenders may be proseculed to the fullest extent of the law. Unless otherwise slated (he
5 napaction & Testing Serices &Y results shown in mls test report reder only ta the nmph(s)tnlnd and such nmp(o[s) are runlnod 'or 30 da)’s Dﬂ y

7, e v & Attention: To c? .un.,.n .nv, of leating linspection report & certificate. pieas ntact s att *; (86-755) 2307 1443
or email: CN yCCf']L(k

mmmuwmmmlmwmmm 510563 | (86-20) 82155555 1 (B6-20)B07H068 Www.sgsgroup.com.cn
HE M B EATEEH 2GRN 1068 BUIR: 510563 | (86-20) 82155565 1 (86-20) 82075068 sgs.chinafisns.com
|

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM190501292701
Page: 22 of 56

6.2.3 Measurement Data

An initial pre-scan was performed in the chamber using the spectrum analyser in peak detection mode.
Quasi-peak measurements were conducted based on the peak sweep graph. The EUT was measured
by BiConiLog antenna with 2 orthogonal polarities.

Level=Read Level + Antenna Factor + Cable Loss - Preamp Factor
Mode:a; Polarization:Horizontal; AC 120V

80 Level (dBuV/im)

70

ENS5014-1(10M)

s

0
-10
Trace: (Discrete) Frequency (MHz)
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuV dB/m dB d8 dBuV/m dBuv/m ds

49.214 25.88 13.94
89.276 33.16 7.45

1 @.7¢ 26.5@ 13.22 30.00 -16.78 HORIZONTAL QP
2 1.8 26.41 15.20 30.00 -14.80 HORIZONTAL QP
3 156.458 24.98 13.32 1.32 26.44 13.18 30.00 -16.82 HORIZONTAL QP
4 205.675 27.79 1@.e7 1.52 26.46 12.92 30.00 -17.08 HORIZONTAL QP
5 392.895 26.23 15.32 2.10
6 67€.489 27.73 20.56 2.78

27.34 16.31 37.00 -20.69 HORIZONTAL QP
27.34 23,73 37.e@ -13.27 HORIZONTAL QP
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Mode:a; Polarization:Horizontal; AC 230V

8cLemel (dBuV/m)

70

60

50
40 ~ ENS5014-1(10M)
30

20 | o .

1 OM W

0
-10
2030 50 100 200 500 1000

Trace: (Discrete) EARanCY )
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuv dB/m de d8 dBuV/m dBuv/m ds

1 49,707 25.78 13.98 ©.70 26.50 13.96 30.00 -16.04 HORIZONTAL QP
2 89.276 33.51 7.45 1.0@0 26.41 15.55 30.00 -14.45 HORIZONTAL QP
3 142.824 27.13 12.78 1.28 26.43 14.76 30.00 -15.24 HORIZONTAL QP
4 496.988 26.72 15.48 2.22 27.36 17.e6 37.0@ -19.94 HORIZONTAL QP
5 689.565 26.60 20.73 2.80 27.33 22,80 37.00 -14.20 HORIZONTAL QP
6 906.482 27.74 23,05 3.13 27.01 26.91 37.00 -10.09 HORIZONTAL QP
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Mode:a; Polarization:Vertical; AC 120V

Level (dBuV/im)

~ ENS5014-1(10M)

0
-10
Trace: (Discrete) Frequency (MHz)
ReadAntenna C(able Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuvV dB/m dB dB dBuV/m dBuV/m ds

52.208 27.83 13.94
88.652 34.33 7.5@

1 @.75 26.5@ 16.82 30.00 -13.98 VERTICAL QP
2 1.8 26.41 16.42 30.00 -13.58 VERTICAL QP
3 142.824 39.62 12.78 1.28 26.43 18.25 30.€0 -11.75 VERTICAL QP
4 166.651 31.25 12.93 1.37 26.44 19.11 30.00 -10.89 VERTICAL QP
5 478.846 27.09 17.34 2.36
6 810.265 27.490 22.36 3.e3

27.45 19.25 37.80 -17.75 VERTICAL QP
27.28 25.51 37.e0@ -11.49 VERTICAL QP
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Mode:a; Polarization:Vertical; AC 230V
80Le'wel (dBuVim)
70
60
50
40 EN55014-1(10M)

0
10
Y30 50 100 200 500 X
Trace: (Discrete) Frequency (MHz)
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuv dB/m dB dB dBuV/m dBuV/m ds

51.843 28.13 13.95 ©0.74 26.50 16.32 30.00 -13.68 VERTICAL QP
@@ -12.19 VERTICAL QP
00 -10.82 VERTICAL QP
.8@ -10.53 VERTICAL QP
e
ee

1

2 133.151 30.74 12.25 1.24 26.42 17.81 30.
3 159.784 30.89 13.40 1.33 26.44 19.18 30
4 186.441 33.13 11.33 1.46 26.45 19.47 30
5 478.846 26.28 17.34 2.36 27.45 18.53 37.
6 893.857 27.56 22.97 3.18 27.88 26.55 37

-18.47 VERTICAL QP
-10.45 VERTICAL QP
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Mode:b; Polarization:Horizontal for battery operated

Level (dBuV/im)

70

~ EN55014-1(10M)

0
-10
e % fog 200 500 1000
Trace: (Discrete) Frequency (MHz)
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuV dB/m dB d8 dBuV/m dBuV/m ds

1 33.995 24.35 12.5¢ @.6@ 26.54 10.91 30.00 -19.09 HORIZONTAL QP
2 50.857 24.68 14.80 ©.7@ 26.50 12.88 30.00@ -17.12 HORIZONTAL QP
3 151.967 24.97 13.14 1.306 26.44 12.97 3@.€@ -17.93 HORIZONTAL QP
4 348.027 24.95 14.41 1.93 27.21 14.88 37.€0 -22.92 HORIZONTAL QP
5 570.61@ 26.79 19.22 2.55 27.44 21.12 37.00 -15.88 HORIZONTAL QP
6 925.756 26.39 23.23 3.17 26.96 25.83 37.0@ -11.17 HORIZONTAL QP
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Mode:b; Polarization:Vertical for battery operated
goLeve! (dBuVim)
70
60
50
40 ENS5014-1(10M)

0
10
V30 50 100 200 500 1000
Trace: (Discrete) Frequency (M)
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Pol/Phase Remark

MHz dBuv  dB/m d

dB dBuV/m dBuv/m ds

1 60.492 23.43 13,56 ©0.80 26.48 11.31 30.00 -18.69 VERTICAL QP

2 141.826 23.55 12,75 1.28 26.43 11.15 30.00 -18.85 VERTICAL QP

3 226.894 30.63 10.53 1.59 26.51 16.24 30.00 -13.76 VERTICAL QP

4 311.087 32.73 13.44 1.84 26.89 21.12 37.00 -15.88 VERTICAL QP

5 625.878 29.83 19.84 2.70 27.39 24,98 37.00 -12.82 VERTICAL QP

6 938.833 28.61 23.39 3.20 26.92 28.28 37.e0 -8.72 VERTICAL QP
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6.3 Harmonic Current Emission

Test Requirement: EN 61000-3-2:2014
Test Method: EN 61000-3-2:2014
Frequency Range: 100Hz to 2kHz

There is no need for Harmonics test to be performed on this product (rated power is less than 75W) in
accordance with EN 61000-3-2:2014.

For further details, please refer to Clause 7 of EN 61000-3-2 which states:

"For the following categories of equipment, limits are not specified in this standard.- equipment with a
rated power of 75W or less, other than lighting equipment.”
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6.4 Voltage Fluctuations and Flicker
Test Requirement: EN 61000-3-3:2013
Test Method: EN 61000-3-3:2013
6.4.1 E.U.T. Operation
Operating Environment:
Temperature: 25.2 °C Humidity: 54.4 % RH Atmospheric Pressure: 1020  mbar
Test mode a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC

adapter.
6.4.2 Test Setup Diagram

Test Equipment

ot
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6.4.3 Measurement Data

Mode:a
Flicker Test Summary per EN 61000-3-3 Ed. 3.0 (2013) (Run time)

Test category: dt,dmax,dc and Pst (European limits)
Test duration (min): 10

Test Margin: 100

Test Result: Pass Status: Test Completed

Pst; and limit line

European_Limits

<1.00
=075

050

=025

.[ S 0 9 V IJ‘H\HHHHHH

Parameter values recorded during the test:

Vrms at the end of test (Volt): 229.97

T-max (mS): 0 Test limit (mS): 500.0 Pass
Highest dc (%): 0.00 Test limit (%): 3.30 Pass
Highest dmax (%): 0.00 Test limit (%): 4.00 Pass
Highest Pst (10 min. period): 0.064 Test limit: 1.000 Pass

M E)

o ) s
5 Inspaction & Testing Services. &
Y &
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7 Immunity Test Results

7.1 Performance Criteria Description in EN 55014-2:2015

Criterion A

Criterion B

Criterion C

The apparatus shall continue to operate as intended during the test. No degradation
of performance or loss of function is allowed below a performance level (or
permissible loss of performance) specified by the manufacturer, when the apparatus
is used as intended. If the minimum performance level or the permissible
performance loss is not specified by the manufacturer, then either of these may be
derived from the product description and documentation, and from what the user
may reasonably expect from the apparatus if used as intended.

The apparatus shall continue to operate as intended after the test. No degradation
of performance or loss of function is allowed below a performance level (or
permissible loss of performance) specified by the manufacturer, when the apparatus
is used as intended. During the test, degradation of performance is allowed,
however. No change of actual operating state or stored data is allowed. If the
minimum performance level or the permissible performance loss is not specified by
the manufacturer, then either of these may be derived from the product description
and documentation and from what the user may reasonably expect from the
apparatus if used as intended.

Temporary loss of function is allowed, provided the function is self recoverable or
can be restored by the operation of the controls, or by any operation specified in the
instructions for use.
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7.2 Electrostatic Discharge
Test Requirement: EN 55014-2:2015
Test Method: EN 61000-4-2:2009
Performance Criterion: B
Discharge Impedance: 330Q/150pF
Number of Discharge: Minimum 10 times at each test point
Discharge Mode: Single Discharge
Discharge Period: 1 second minimum
7.2.1 E.U.T. Operation
Operating Environment:
Temperature: 25.2 °C Humidity: 54.4 % RH Atmospheric Pressure: 1020  mbar
Test Mode: a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC

adapter.

b: Test the EUT in Motor running(veering) mode with LED lighting, supply power by
the DC battery.

c: Test the EUT in Motor running(inversion) mode with LED lighting, supply power
by the DC battery.

d: Test the EUT in idle mode.
7.2.2 Test Setup Diagram

VCP(0.5M%0.5M) Innduting Suppersid Smm)

Electrostatic Discharge

HEPIS AcE Sw)

Non-Conducted Table

Ground Reference Plane
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Test Point:
Observations: 1. Al insulate.:d enclosure and seams.
2. All accessible metal parts of the enclosure.
3. Allside
Discharge type Level (kV) Polarity Test Point Result / Observations
Air Discharge 8 + 1 A
Air Discharge 8 - 1 A
Contact Discharge 4 + 2 A
Contact Discharge 4 - 2 A
Horizontal Coupling 4 + 3 A
Horizontal Coupling 4 - 3 A
Vertical Coupling 4 + 3 A
Vertical Coupling 4 - 3 A

Results:

A: No degradation in the performance of the EUT was observed.
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7.3 Radiated Immunity (80MHz-1GHz)
Test Requirement: EN 55014-2:2015
Test Method: EN 61000-4-3:2006 +A1:2008+A2:2010
Performance Criterion: A
Frequency Range: 80MHz to 1GHz
Antenna Polarisation: Vertical and Horizontal
Modulation 1kHz,80% Amp. Mod,1% increment
7.3.1 E.U.T. Operation
Operating Environment:
Temperature: 23 °C Humidity: 52 % RH Atmospheric Pressure: 1020  mbar
Test Mode: b: Test the EUT in Motor running(veering) mode with LED lighting, supply power by

the DC battery.

c: Test the EUT in Motor running(inversion) mode with LED lighting, supply power
by the DC battery.

d: Test the EUT in idle mode.
7.3.2 Test Setup Diagram

]

Antesna Antenna Tower

Ground Reference Plane
Signal

Unlm olfmwln agreod n wmlng |his document is Issued by the Company wblocl to its General C ions of Service printed
at lwww sgs com/en/Terms-and-Conditions_aspx and, for ol Ic format d t
subject to Terms and Oonﬂiona lov Elodmnlc cuments 8 1rwmmam 2 .u ditio : 3

Attention is drawn to the |i 4 g - oldor s
s ndlngn at the time o m lnlcrv.mlon onl und u'mln IM llmlu of

that 4 honon efiects the Company’
Cﬁem s Instructions, if ary. The 's sole P / is 10 il8 Cllml and this documonl does nol exonerate parties 10 &
from g all thmr ri'ghﬂ nnd |l undar the document cannat be reproduced

ampt in full, without prior written approval of the Company, Any unauthorized altaration, rorv.ry or falsification of the contant or
appearance of this dacument is unlawful and offenders may be proseculed to the fullest extent of the law. Unless otherwise slated (he
rasults mwn in this test report ruhfcnly tathe umph(s) tastod and such sample(s) are retained for 30 days onl y

Attantion: To chack the authentic v, pf lesting linspection report & certificate, pleass contact us at telophone; (86-755) 3367 1443
or email: vh PDogcheckilsqs.ca

L4 mtnmummwumlwungywmemm 510563 | (86-20) 82155555 1 (B6-20)B07H068 Www.sgsgroup.com.cn
o |RE TN -BFEATA EH MRN8 BUIR: 510563 | (86-20) 82155565 1 (86-20) 82075068 sgs.chinafisns.com
i

w BREMEIT X
L ingpackon § Testing Sevvies oY
WA P

o ‘Q:’a‘,"‘:-:‘ .{ .:5&‘

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Report No.: GZEM190501292701

Page: 35 of 56
7.3.3 Test Results
Frequency Level (V/Im) EUT Face Dwell time Result / Observations

80MHz-1GHz 3 Front 2s A
80MHz-1GHz 3 Back 2s A
80MHz-1GHz 3 Left 2s A
80MHz-1GHz 3 Right 2s A
80MHz-1GHz 3 Top 2s A
80MHz-1GHz 3 Underside 2s A

Results:

A: No degradation in the performance of the EUT was observed.
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7.4 Electrical Fast Transients/Burst at Power Port
Test Requirement: EN 55014-2:2015
Test Method: EN 61000-4-4:2012
Performance Criterion: B
Repetition Frequency: 5kHz
Burst Period: 300ms
Test Duration: 2 minute per level & polarity
7.4.1 E.U.T. Operation
Operating Environment:
Temperature: 22 °C Humidity: 55 % RH Atmospheric Pressure: 1020  mbar
Test Mode: a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC

adapter.
d: Test the EUT in idle mode.
7.4.2 Test Setup Diagram

| Insulating Support{0.1m)

Ground Reference Plane
<
Non-Conducted Table
Ground Reference Plane
7.4.3 Test Results
Test Line Level (kV) Polarity CDN/Clamp Result / Observations
AC power port 1 + CDN A
AC power port 1 - CDN A

Results:
A: No degradation in the performance of the EUT was observed.
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7.5 Surge at Power Port

Test Requirement:

Test Method:

Performance Criterion:

Interval:
No. of surges:

7.5.1 E.U.T. Operation

7.5.3

.,,

Operating Environment:

Temperature:
Test Mode:

EN 55014-2:2015

EN 61000-4-5:2014

B

60s between each surge

5 positive at 90°, 5 negative at 270°.

°C Humidity: 55 % RH Atmospheric Pressure: 1020  mbar

a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC
adapter.

d: Test the EUT in idle mode.
7.5.2 Test Setup Diagram

Non-Conducted Table

Ground Reference Plane

Test Results

Test Line Level (kV) Polarity Phase (deg) Result / Observations
L-N 1 + 90° A
L-N 1 - 270° A

Results:

A: No degradation in the performance of the EUT was observed.
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7.6 Voltage Dips and Interruptions

Test Requirement: EN 55014-2:2015
Test Method: EN 61000-4-11:2004
Performance Criterion: For 50Hz:

0% of UT (Rated Voltage) for 0.5 Cycle: C;
40% of UT for 10 Cycle: C;
70% of UT for 25 Cycle: C
For 60Hz:
0% of UT (Rated Voltage) for 0.5 Cycle: C;
40% of UT for 12 Cycle: C;
70% of UT for 30 Cycle: C
No. of Dips / Interruptions: 3 per Level
Time between dropout 10s

7.6.1 E.U.T. Operation
Operating Environment:

Temperature: 22 °C Humidity: 55 % RH Atmospheric Pressure: 1020  mbar
Test Mode: a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC
adapter.

d: Test the EUT in idle mode.
7.6.2 Test Setup Diagram

Non-Conducted Table

Ground Reference Plane
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7.6.3 Test Results
For 50Hz:
Level % UT Phase (deg) Duration :\rl] (t)ér(:Lrl)Dtligis/ Result / Observations
0° 0.5 Cycles 3 A
0 180° 0.5 Cycles 3 A
40 0° 10 Cycles 3 A
40 180° 10 Cycles 3 A
70 0° 25 Cycles 3 A
70 180° 25 Cycles 3 A
For 60Hz:
Level % UT Phase (deg) Duration Il\rll ?ér?fjr?tligris/ Result / Observations
0 0° 0.5 Cycles 3 A
180° 0.5 Cycles 3 A
40 0° 12 Cycles 3 A
40 180° 12 Cycles 3 A
70 0° 30 Cycles 3 A
70 180° 30 Cycles 3 A
Results:

A: No degradation in the performance of the EUT was observed.
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7.7 Conducted Immunity at Power Port (150kHz-230MHz)

Test Requirement: EN 55014-2:2015

Test Method: EN 61000-4-6:2014
Performance Criterion: A

Frequency Range: 0.15MHz to 230MHz

Modulation: 80%, 1kHz Amplitude Modulation
Step Size 1%

7.7.1 E.U.T. Operation
Operating Environment:

Temperature: 22 °C Humidity: 55 % RH Atmospheric Pressure: 1020  mbar
Test Mode: a: Test the EUT in Charging mode with LED lighting, supply power by the AC\DC
adapter.

d: Test the EUT in idle mode.
7.7.2 Test Setup Diagram

Attenuator

L2<0.3m

0.1m<L<0.3m p

‘ -
Ground Reference Plane ‘ Sk Sappets
\ Signal = s 1
Generator

SRR Y

50mm>h>30mm : .". t- ‘hmp"iﬁ’n

7.7.3 Test Results

Cable port Level (Vrms) | CDN/Clamp Dwell time Result / Observations

AC power port 3 CDN 2s A

Results:
A: No degradation in the performance of the EUT was observed.
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8 Photographs

8.1 Conducted Emissions at Mains Terminals (150kHz-30MHz) Test Setup

8.2 Radiated Emissions (30MHz-1GHz) Test Setup

"
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8.3 Voltage Fluctuations and Flicker Test Setup
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8.4 Electrostatic Discharge Test Setup
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8.5 Radiated Immunity (80MHz-1GHz) Test Setup

8.6 Electrical Fast Transients/Burst at Power Port Test Setup
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SWITCH POWER SUPPLY
MODEL :YH-S093V0501000U
INPUT:100-240V~50/60Hz 0.2A

OUTPUT:5V == 1000mA
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